

Finished Product Inspection Report

NO: QA-202403053

Order No.		SM24010044		Lot No.		AS0224	
				Date of Production		2024.02	
Product Name		Latex-free Nonwoven Cohesive Bandage		Specification (cm*m)		2.5/5/7.5/10*4.5	
Color		Beige/White/Light Blue/Green//Pink/Orange		Quantity (cartons)		97	
Quantity (rolls)		22080		Tested (rolls)		20	
Items of inspection		Acceptable		Instrument		Test result /Nonconformity description	
Products	Basic specs	Appearance		clean, no clearly eyewinker	Eye survey	clean	conforming
		Full diameter(mm)		54±3	Vernier caliper	53.29	conforming
		Stretch Length(m)		≥4.5	Tape measure	4.92	conforming
		Width(mm)		25/50/75/100±1	Ruler	24.9/49.9/74.8/99.9	conforming
	Performance specs	Adhesion to itself(N/inch)		≥1.25	Tensile Strength Machine	2.81	conforming
		Elasticity		1: (2.1±0.3)	Ruler	1:2.18	conforming
Package	Carton	Appearance		clean, no clearly eyewinker	Eye survey	clean	conforming
		Words/pattern		conforming	Eye survey	correct	conforming
	Core	Appearance		clean, no clearly eyewinker	Eye survey	clean	conforming
		Words/pattern		conforming	Eye survey	correct	conforming
Result: conforming							

Inspector

chen

2024.3.15

Quality Manager

X. J. Li

2024.3.15

JSCP-QA-R09A

质量专用章

Finished Product Inspection Report

NO:QA-202403053

Order No.		SM24010044		Lot No.	AS0224		
				Date of Production	2024. 02		
Product Name		Cotton Kinesiology Tape		Specification (cm*m)	5*5		
Color		Red/Blue/Black/Pink/Beige/Pink Camo/Beige Camo/Blue Camo/Green Camo/Grey Cano		Quantity (cartons)	78		
Quantity (rolls)		7800		Tested (rolls)	20		
Items of inspection		Acceptable	Instrument	Test Result/ Nonconformity description	Result		
Products	Basic specs	Appearance	clean, no clearly eyewinker	Eye survey	clean	Conforming	
		Full diameter(mm)	70±2	Vernier caliper	69. 91	Conforming	
		Length(m)	≥5	Tape measure	5. 07	Conforming	
		Width(mm)	50±1	Ruler	50	Conforming	
	Performance specs	Adhesion to steel(N/inch)	≥2. 5	Tensile Strength Machine	5. 59	Conforming	
		Elasticity	1: (1. 8±0. 2)	Ruler	1:1. 89	Conforming	
		Persistent adhesion(minutes)	≥60	Persistent Adhesion Tester	>120	Conforming	
	Package	Carton	Appearance	clean, no clearly eyewinker	Eye survey	clean	Conforming
			Words/pattern	correct	Eye survey	correct	Conforming
		Core	Appearance	clean, no clearly eyewinker	Eye survey	clean	Conforming
Words/pattern			correct	Eye survey	correct	Conforming	
Result: conforming							

Inspector

L Chen

2024. 3. 15

Quality Manager

X. F. Li

2024. 3. 15

JSCP-QA-R09A

